LAZER Z. XS
DIESEL MODELS

For Serial Nos.
790,000 & Higher
Part No. 4500-380 Rev. B

Download from Www.Somanuals.com. All Manuals Search And Download.



PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)

-i-
Download from Www.Somanuals.com. All Manuals Search And Download.



AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
(@feTo] 1o o €170 11 | o J 19-20
D01 [ €] (o 11 | o P 3-5
DTor= 1 €] 0] U o I PP 23-24
Electrical Diagram ...........ccoooviiiiiiiiiii e, 26
Electrical GroUP ......ccviiiiiie e 25
Electrical Logic Schematic...........cccooooviiiiiiiiiiii e, 27
ENGINE GroUP oovviieiiii e 15-16
ENngine DeCK GroUpP ......ccovuviiiiiiieeiii e, 17
Front Frame GroUP ......ooveuiiiiieieecie e ea e 7-8
= I €] (0] U o J PP 11-12
Hood and Panel Group ........cceviveiiiiiiie e, 18
Hydraulic GrouUp.........coeiiiiiiieiic e 21-22
Main Frame GrOUP.......couuuiiiiiiiiieeiiie e e e e e 9-10
Motion Control GroUP ........oevvvviiiiiiieeeee e 14
Park Brake GroUpP .......oooveuuiiiiieiieiiiie et 13
Spindle ASSEMDIY .....coovviiii 6
2

Download from Www.Somanuals.com. All Manuals Search And Download.



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303334 Washer, Spring Disc 5/16 ............c........ 1 22 | 109-2100 Asm, Deck W/Decals 60".............c.ccc..... 1
2 | 1-303537 Stud, Belt Shield ..........ccccoeeiriiiiiiiics 2 109-2103 Asm, Deck W/Decals 66"...............c....... 1
3 | 1-322110 WiId, Belt Guide..........ccceeviiiiiniiieeee. 1 109-2105 Asm, Deck W/Decals 72"..........c.cccccueeen. 1
4 | 1-323385 KNOD .o 2 23 | 1-633127 Belt 60" ..o 1
5 | 1-323417 Washer, Belt Shield ...............ccoocvveennnn. 2 109-5018 Belt 66" .......ooiiiiiieii 1
6 | 1-603805 Sheave, ldler........cccocviiiiiiiiiiice 1 1-643052 Belt 727 ..o 1
7 109-2796 Pulley, Idler ... 2 24% | 109-2095 Kit, Idler Arm W/Bearings .........c.cccccec... 1
8 | 1-633456 Bushing, Idler.........cccccoviiiiniiiiniins 2 25 | 302-40 Zerk, 90° 1/4-28.......ccocvviiiiiiiiiiiiecs 1
9 | 98-5961 Screw, HH 3/8-16 X 4 Gr8.........ccccvvene 1 26 | 322-6 Screw, HH 5/16-18 x 1 1/4.........ccccveenn 1
10 | 98-5975 Washer, Spring Disc 3/8 ........ccccvveeeeennn. 3 27 | 323-11 Screw, HH 3/8-16 X 2 1/4......ccccovvunneenn. 2
11 | 103-2916 Guard, TOP.....oovcueeeiiiieeniiee e 1 28 | 3230-18 Bolt, Carriage 5/16-18 x 5/8.................... 9
12 | 116-0133 SPING ceviiieiiiie e 1 29 | 3230-22 Bolt, Carriage 5/16-18 X 1 .........ccceceueeee. 2
13 | 103-3504 Bearing, Spherical............cccocoveviiieennn. 2 30 | 3234-11 Screw, HH FLG 3/8-16 X 1.......ccocvvvennnn 1
14 | 103-3505 Seal, Double Lip.....cccoooiiiiiieiiaeiniiieeenn. 1 31 | 3256-23 Washer, 5/16 SAE......ccccccccvviveiiiiiinenenn, 2
15 | 103-3506 Seal, Single Lip....ccocoveiniiiiiiiiiciiece 1 32 | 3256-24 Washer, 3/8 SAE........cccccviiiniiiiie 3
16 | 103-5677 SPACEN .. 1 33 | 3256-3 Washer, 5/16 Std.........cccccccvvviviviviienennn. 6
17 | 103-8103-01 Latch, Belt Shield.............cccccevvvnnnnnnnnnn. 2 34 | 3256-4 Washer, 3/8 Std.........ccoovvvvviviiiiiiiiiienens 2
18 | 109-2097 Asm, Shield W/Decal 60" RH.................. 1 35 | 3290-357 Nut, Whizlock 3/8-16 ...........cccuvvvvvvnnnnnns 2

109-2133 Asm, Shield W/Decal 66" RH.................. 1 36 | 3296-29 Nut, Nyloc 5/16-18........cccceevviviviiiennn. 2
109-2135 Asm, Shield W/Decal 72" RH.................. 1 37 | 3296-39 Nut, NyloC 3/8-16........oeveeeiiiiiiiieaeaeiiies 1
19 | 109-2096 Asm, Shield W/Decal 60" LH ................. 1 38 | 32120-10 Ring, Retaining ..........cccocovvviiieiiiiennn. 2
109-2132 Asm, Shield W/Decal 66" LH ................. 1 39 | 32128-20 Nut, Whizlock 5/16-18 ..........c.ccocvveenne. 12
109-2134 Asm, Shield W/Decal 72" LH ................. 1 40A | 109-8525 Asm, Deck Complete 60"..............cceuuuee 1
20 | 105-7699 Strip-Seal, 3" ... 4 109-8526 Asm, Deck Complete 66"...............c....... 1
21 | 106-7159 O-RiNG ..o 2 109-8527 Asm, Deck Complete 72"...........cc.ceeee 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
A Complete deck assembly includes all items from pages 3 — 5 except items ( #8, #16, #28, #31,#38, and #40 from
page 4) and includes mule drive belt from page 14.

%Kit also includes items #10 & #37.

3-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECK GROUP

33% Install open end K

| of seal outward
2}

-4-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECK GROUP (cont.)

5
13
Small sheave must be
: posifioned above large
72" Only (C sheave as shown.
2220 o N—

Torque to
75-80 fi-bs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513208 Washer, Spring Disc 5/8 ...........cccccceuuee. 1 29 | 3219-6 Nut, HeX 5/8-18......cceeevviiiiiiiiiiiiieee, 3
2 1-632199-01 WId, Pin Deck Strut............ccoeeeeeeeeeeennnn. 2 30 | 3231-22 Bolt, Carriage 3/8-16 X 1.........cccuvveeeennne 10
3 1-633029 Balljoint .......c.cveiieieiiie e 2 31 | 3253-8 Washer, LoCK 5/8 .........coovvvviviiiiiiiiiiinnnn, 2
4 1-633447 Chain, Deck Lift .......ccccoeveiiiiiininens 4 32 | 3230-22 Bolt, Carriage 5/16-18 x 1. ...6

5@ | 1-643393 Jackshaft, Lazer...........c.ccceeeeeiiiin. 1 33 | 3256-24 Washer, 3/8 SAE......cccccvvvviviiiiiiiiiienen, 9
6 | 109-6658 Nut, Nyloc 3/8-16 FIg ........coocvvverinieennn. 6 34 | 3256-82 WaShEr.......cooiiiiiiiiii e
7 | 98-5975 Washer, Spring Disc 3/8 ...........cccccevueeee. 12 35 | 3290-357 Nut, Whizlock 3/8-16 ....
8 | 103-8543 Asm, Strut 60”........ceeeiiiiiii e 2 36 | 3296-29 Nut, Nyloc 5/16-18........cccceevvvviviiiennn.

103-8544 Asm, Strut 66" & 72" .........cccoeeiiiiiieen 2 37 | 3296-39 Nut, Nyloc 3/8-16.......ccccvvveviiiiiniiiene.

9 | 103-1898 Screw, HH 7/16-20 x 1-5/8 Sp................ 8 38 | 32128-37 Nut, Whizlock 7/16-14 .. TR
10 | 103-2535 Spacer, Guard Bottom ............ccccccveeenne 1 39 | 109-2098 Kit, Anti-Scalp Roller...........cc.ccovcveeennne.
11@ | 103-9746 Asm, Jackshaft Housing ..........c.ccc.c.o.... 1 40 | 327-28 Screw, HH 5/8-11 x51/2...................... 2
12@ | 103-3046 Sheave, Jack Shaft- Double................... 1 41 | 109-0694-01 WId, Dogleg 60"

13 | 103-3249 Asm, Jackshaft ...........cccconiiiiniiiennn. 1 109-0821-01 WId, Dogleg 66"

14 | 109-9851 Axle, Anti-Scalp Roller ............ccceeeeee. 6 109-1039-01 WId, Dogleg 72”........ccccoveerniiiiniieeninn. 1
15 | 103-8415 Roller, Anti-Scalp .........ccoceerviieincnieennn. 6 42 | 109-0701-01 WId, Baffle Front Adj LH 60"

16 | 103-9792 Asm, Chain DecK.........ccccceevvvvvvviviveennnn, 4 109-0822-01 WId, Baffle Front Adj LH 66"

17 | 109-2739 Chute, Discharge LZ ..........cccceeeviiienns 1 109-1044-01 WId, Baffle Front Adj LH 72"

18 | 109-0498-01 Hinge, Grass Discharge...........ccccccvveenne 1 43 | 109-0704-01 WId, Baffle Front Adj RH 60"

19 | 32128-20 Nut, Whizlock 5/16-18 72"..............cc...... 2 109-0823-01 WId, Baffle Front Adj RH 66”

20 | 3256-3 Washer, 5/16 Std 72”..........cccccvvviveennnnn. 2 109-1047-01 WId, Baffle Front Adj RH 72" .................
21 | 103-9423-01 Deflector, Discharge 72" .........ccccceeeiuunee 1 44 | 109-1184 WId, Deck Strut-Std 60"................

22 | 3224 Screw, HH 5/16-18 x 7/8 72" .................. 2 109-1183 WId, Deck Strut-Std 66" & 72"

23 | 302-19 Zerk, 1/4-28 Str......ccovciieiiiiiiiieee 4 45 | 109-5424-01 Baffle, Scroll 60"

24 | 322-5 Screw, HH 5/16-18 X 1......ccoocvieiviiienns 4 109-5531-01 Baffle, Scroll 66”

25 | 323-6 Screw, HH 3/8-16 X 1........ovvvuveverininnnnnns 4 109-5532-01 Baffle, Scroll 72"

26 | 109-2099 Asm, Discharge Chute..............cccceeueee. 1 46 | 104-8300 Nut, Nyloc 5/16-18 FIg .........cccccvcvvvennnne.
27 | 3211-46 Screw, HH 3/8-24 X2 Gr8..........ccccveene 6 47 | 323-4 Screw, HH 3/8-16 x 3/4

28 | 3217-11 Nut, HeX 5/8-11.....ccccciiiiiiiiiiiiiiiieninne. 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings and jackshaft and sheaves. DO NOT use a copper or nickel based antisieze.

5.

Download from Www.Somanuals.com. All Manuals Search And Download.



SPINDLE ASSEMBLY

Torqueto — [

90-110 f-lbs

"e
11’§

14

2

Torqueto — | 1 SM

Torque to
160-185 ftlbs

Apply lubricant to threads as needed
to prevent seizing. Copper based
antiseize preferable.

Grease is an acceptable substitute.

55-60 ft-bs

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 109-2102 Asm, Cutter Housing Complete.............. 3 18 | 109-9220 Screw, SEMS 1/2-20 X 2.19.......ccccveenee 3
2 | 3296-39 Nut, Nyloc 3/8-16............. 19 | 103-8240 Blade, Low Lift 60”........cccevrveeeiieiennn. 3
3 | 92-5581 Retaining Ring, Internal 103-8396 Blade, Medium Lift 60”"............ccccvvennnen. 3
4 | 103-3037 Bushing, Splined........c..cccconiiviiiineennn. 3 103-8239 Blade, High Lift Solid 60" ....................... 3
5 | 109-2064 Asm, Bearing W/O-RiNngs...........ccccceuuee. 6 109-6463 Blade, High Lift Notched 60" .................. 3
6 | 103-5895 O-RiNG ..eeiiiiiieeeeee e 12 W | 109-5396 Blade, Mulch 60"...........ccccoovieeeiiiiennn. 3
7 | 109-7033 Nut, Flange 5/8-18 Centerlock ............... 3 103-9629 Blade, Extreme 60”.........cccviiiiiiiniennnee. 3
8 | 103-9504 Guard, Bottom .........cccoceviiiiiicneeiee 3 103-9616 Blade, Low Lift 66”..........cccevverriiieeninnne 3
9 | 103-9506 Spacer, Bearing .........cccocoveeiiiiieiiiieens 3 103-9619 Blade, Medium Lift 66”.............cccceennnen. 3
10 | 103-9522 Spacer, Splined Stepped ... .3 103-9617 Blade, High Lift Solid 66" ....................... 3
11 | 103-9523 Spacer, Splined ..........ccoooeiiiiieiiieene 3 109-6464 Blade, High Lift Notched 66" .................. 3
12 | 103-9539 Asm, Cutter HousIiNg..........ccceeevveeennnne. 3 B | 109-5878 Blade, Mulch 66”............cccovuieeiiiiennnn. 3
13@ | 109-6881 Spindle, Double Spline...........ccccooevieenne 3 103-9630 Blade, Extreme 66”.........cccoiviiiiiiennnne. 3
14 | 109-6917 Asm, Spindle Housing............cccccceeernne. 3 103-9622 Blade, Low Lift 72" ......cccceeiiiieiiiieen, 3
15 | 109-0764 Asm, Housing W/Studs... .3 103-9625 Blade, Medium Lift 72"..........ccccocviennnnn. 3
16 | 109-1023 Sheave, Blade Drive 60" .............ccceeennee 3 103-9623 Blade, High Lift Solid 72" ............c..cc...... 3
109-0914 Sheave, Blade Drive 66" .............ccccceenee 3 109-6465 Blade, High Lift Notched 72" .................. 3
109-0929 Sheave, Blade Drive 72" ...........ccccvenee. 3 B | 109-5879 Blade, Mulch 72".........cccccoiiiiiiieene 3
17 | 109-1058 Nut, Spindle 7/8-14 .......cccoiiiiiiinienne, 3 103-9631 Blade, Extreme 72" ........cccoiiiiiiiiniennnne. 3

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).

B Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK605 (60”), MK665 (66"), and
MK725 (72").

@® Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the spindles and
bearings. DO NOT use a copper or nickel based antisieze.

-6-

Download from Www.Somanuals.com. All Manuals Search And Download.




FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1A | 109-2072 Asm, Front Frame (60”) ........cccccceeeeennnee 1 29 | 3256-7 Washer, 5/8 Std Flat..............c.coooeveeen. 4
A | 109-2073 Asm, Front Frame (66”) ............ccceevueeen. 1 30 | 109-4963 Spring, Deck Support...........cocevvevcieienins 2
A | 109-2074 Asm, Front Frame (727) ......ccccovceeeeennne 1 31 | 103-4882 Cap, Grease ......coooeveeeieieeeeeeeeeeeeee, 2
2 | 302-19 Zerk, 1/4-28 Straight .........cccccovevvveiinneen. 5 32 | 3218-6 Jam Nut, 5/8-11.....ccccocviiiiiiiiiiiciiees 6
3 | 109-1903 Asm, Floorpan (103-8274-01) 33 | 109-1902 Asm, Floorpan, Liftout (103-8276-01)

W/DECAIS ...t 1 W/DeCAL.........cociiiiiiieiiiic e 1
4 | 1-543509 Bearing Cone, Tapered Roller................ 4 34 | 1-543511 Seal, Grease.......ccccoecvveeiiiiiiniiee e 2
5 | 103-2084 Asm, Lever (103-2083-03)W/Grip .......... 1 35 | 103-1474-01 Caster WIdmt.......ccceevvivviiiiiiiniiieiiinene 2
6 | 1-633295 Grip, Lift LeVer .....oooviiieiiiiiiiiieeieee 1 36 | 3296-51 Nut, 3/4-10 NylOC.......ccovvviiriiiiiiiieee. 2
7 | 103-9529-03 Arm Wldmt, Deck Lift..........ccccveerinneen. 1 37 | 1-633508 Washer, Spring DiSC..........cccccocveeicnnenne 6
8 | 1-633325 Spring, COMPression .........ccoccveeevcveeeeens 1 38 | 325-39 Screw, 1/2-13 X9 1/2...ccoviiiiiiiiiiiics 2
9 | 3256-24 Washer, 3/8 SAE Flat ............ccocovveennnen. 1 39 | 1-811010 PlUG .o 2
10 | 3296-39 Nut, Nyloc 3/8-16 .......c.euvveeeeeeiiiiieeeeeene 4 40 | 103-2768 Guard, Seal ... 4
11 | 32151-103 E-RiNG..ccoiiiiiiiiiiccn 5 41 | 3296-23 Nut, 1/2-13 NylOC......ocevviiiiiiiiiiiiiee, 2
12 | 1-633068 Arm, Deck Lift.........ooovvviiiiiiiiiiiiiiiiiiiiinn, 2 42 | 3230-1 Bolt, Carriage 5/16-18 x 3/4 ................... 4
13 | 1-633889-01 Plate, Deck Lift...........uvuvuvmemiiiniiiiiiinnnnn. 1 43 | 103-0063 Seal, Bearing......cccccceeiviiiieiieee. 4
14 | 109-1900 WiId, Deck Lift Plate .........c.cccceeeviiiennnnn. 1 44 | 1-633585 Bearing Cone.........cccceevvviiiniiieniiiee, 4
15 | 1-633082 Bushing, Lift Lever........cccccccoviiiiiieeenennn. 1 45 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccuvvvvvnnnne 4
16 | 109-3193 Stop, Deck Height.........ccccoeiiiiieniiics 1 46 | 103-5156 AXxle, Caster.......ccoovevviiiiiiiiiece 2
17 | 323-13 Screw, 3/8-16 X 2 3/4 ...ccccvvviiiiiiiiiics 1 47 | 103-1918 BUSKhING ..o 2
18 | 1-633097 Hitch Pin W/Lanyard ..........cccocccvieeeeennn. 1 48 | 323-29 Screw, 3/8-16 X 1 3/8.............coeeeeeien. 2
19 | 1-806005 Hairpin Cotter.........cocevviiiiniiiciiieceeee, 1 49 | 32151-29 Ring, Retaining ..........cccocovviriiiiciiennn. 2
20 | 323-9 Screw, 3/8-16 X 1 3/4 ...ccccvvviiiiiiiiiiices 2 50 | 3274-18 Screw, Socket HD5/16-18x1 1/4............. 2
21 | 98-5975 Washer, 3/8 Disc Spring ........ccccceveeuee. 12 51 | 1-543508 Bearing Cup, Tapered Roller ................. 4
22 | 3290-357 Nut, Whizlock 3/8-16............ccevvvvveveeenn. 15 524 | 103-3051 Spacer, NUt ... 4
23 | 323-6 Screw, 3/8-16 X 1..coccvvveiiiiiiiiiiieiiiieee 1 53 | 109-9127 Asm, Caster Wheel (Semi-Pneumatic) .. 2
24 | 323-7 Screw, 3/8-16X1 1/4 .....ccccvvviviiiiiiiiicens 12 54 | 3218-2 Jam Nut, 5/16-18.......ccccevvriririiiieiinnnne 2
25 | 3256-29 Washer, 7/8 SAE Flat ............ccocovveennen. 4 55 | 103-9741-01 Weldmt, Front Lift Shaft (LH)................. 1
26 | 1-633096 Rod, Deck Lift .......ccoveviiiiiiiiiiciiiice, 2 56 | 103-9740-01 Weldmt, Front Lift W/Lever(RH) ............ 1
27 | 3217-11 Nut, 5/8-11 Regular..........cccoceeevcuvrennnnnn. 6 57 | 1-523157 Washer, Spacer.........cccccovviveniieenineene 2
28 | 1-633441 Swivel, Deck Mount ...........ccocoveeevciniennns 4 58 | 109-4995 Asm, Front Frame Spring .........c.cccccoe.. 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, Item #52.

A Includes frame weldment plus items #2, #31, #34, #39, #49, #51, #55, #56 and #57.

-7-

Download from Www.Somanuals.com. All Manuals Search And Download.




FRONT FRAME GROUP

8-

Download from Www.Somanuals.com. All Manuals Search And Download.



MAIN FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-513658 Bumper........ccoo, 2 26 | 103-3790 Latch, Cubby DoOr.........c.ccovviviiiiienn. 1
2 1-633964-03 Stop, Park Brake...........cccueeeeeeeiniiinennnn. 1 27 | 3290-500 Screw, PPH #10-24 X 5/8........ccccocuveeenn. 2
3 322-5 Screw, HH 5/16-18 X 1 .......cceveeviiiiinennnn. 6 28 | 109-2075 Asm, Console(103-8273-03) W/Decals.. 1
4 323-39 Screw, HH 3/8-16 X 5......cvvvveieiiiiiien. 2 29 | 322-3 Screw, HH 5/16-18 X 3/4........cccovvuunenenn. 6
5 3296-29 Nut, Nyloc 5/16-18 ........coeveeeiiiiiiiieeeene 30 | 3256-23 Washer, 5/16 SAE........c.ccocciieieeeniniines 6
6 3296-39 Nut, Nyloc 3/8-16...... 31 | 3296-42 Nut, Nyloc 1/4-20 .2
7 32128-20 Nut, Whizlock 5/16-18 32 | 3256-14 Washer, #10 Std.......ccoeeeriiiiieieeeniiiees 8
8 | 323-6 Screw, HH 3/8-16 X 1......c.ovvveveeeiiiiieen. 33 | 1-803075 Screw, Truss Head #10-24 x 3/4............ 2
9 | 3290-357 Nut, Whizlock 3/8-16...........cccccevuveennnen. 34 | 98-5975 Washer, Spring Disc 3/8..........cccccoeveene 8
10 | 103-5519 SPHNG e 1 35 | 109-2394 U-DOIt . 2
11 | 242-50 Nut, Lug 1/2-20 ...oooiiiiiiiiieeeeieeeeeeee 8 364 | 109-0060 Kit, XP ROPS ......ooiiiiiiiieieieeeeeee 1
12 | 109-3157 Asm, Wheel & Tire.....cccccvvvvveviiiiiiininnn, 2 37 | 107-1883 Kit, Bottom Cushion.............ccccccevvveeeee. 1

103-4963 Tire, 26X12-12 4 PlY ...ocvviiiiiiieieeeeiies 2 38 | 82-2190 Kit, SWItChH......eeeiiiiiiiiiie s 1
109-3156 WHheel ....cooiiiiiiiiii e 2 39 | 107-1887 Kit, AFMIEST....eveiiiiiiiiiiiee e 1
13 | 109-3984 Asm, Engine Deck (116-0573-03) 40 | 107-1884 Kit, Shock Absorber..........c.ccccoviieninnn. 1
W/DeCalS .......ccovvvveveiiiiiieiiiiiiieieeeeeee 1 41 | 107-1882 Kit, Back Cushion 1
14 | 103-5161 Link, XP Seat Stop.......cccccveeeiiiiiiiiieaeenn. 2 42 | 110-0883 Kit, Seat Belt........cooocvveiieiiiiiiieieeees 1
15 | 107-1881 Kit, KNOD ..o, 1 43 | 3212-4 Screw, HH 7/16-20 X 1.0......ooeeeeiiiiieenn. 2
16A | 116-1080 Seat, SUSPENSION........ccovcuviiiririieiiiieens 1 44 | 1-603610 Washer, Spring Disc 7/16..............cc...... 2
109-3343 Kit, Spring and Saddle ..............ccccceen. 1 45 | 107-3155 Cotter, Hair Pin Double Loop.................. 2
109-3344 Kit, Back Panel ..........ccccccceeiiiiiiincnennn, 1 46 | 325-13 Screw, HH 1/2-13 X3 1/4......oeeeeiiiineenn. 2
109-3345 Kit, Weight Adjust ............ccoviviiiniennnn. 1 47H | 103-4553 Asm, Rops Fold Pin...........ccccovciieninnenne 2
17 | 1-653282-03 Stop, Se€at........ueuuuumemimeniiiiiiiiiiiiiinens 2 48 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
18 | 107-1885 Kit, Weight Indicator..............cccccuvveeeeennn. 1 49 | 3296-73 Nut, NyloC 1/4-20.......cuveeiiiiiiiiiiiaeeeiies 2
19 | 107-0075 BUSKhING......ooiiiiiiiiiic 50 | 109-2365 BUMPET ...
20 | 109-2759 Link, XP Lower Seat Stop . 51 | 1-543963 Bumper, Rubber
21 | 103-3666 Asm, CUDDY .....coeiiiiiiiiii e 52 | 109-9228 Kit, Seat Frame
22 | 32122-28 Screw, Truss HD #10-24 X 1 .................. 4 53 | 323-9 Screw, HH 3/8-16 X 2...........ccceeeeeeeennnn. 1
23 | 3296-2 Nut, Nyloc #10-24 ........oevveieiiiiiieeeeeee 8 54 | 103-5520 Latch, Seat .........coveeiiiiiiieieeeiieeeeeee 1
24 | 3256-4 Washer, 3/8 Std.......cccuvveieeiiiiiiieeeen 1 55 | 103-7599-03 GUAN ....eeveeeeiiiiiiiie et e e 1
25 | 107-1880 Kit, Seat Track ........ccccveeeeeiiiiiiiieeeeis 1 56 | 63-8410 WaSher......cuueiiiiiiie e 1
Exmark black touch up spray paint — Gloss black
B Includes ROPS fold pin plus hairpin, item #45.
¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #52, and seat belt assembly item #42. Items
#51, #55, & #56 are not included.
A Includes seat assembly plus tracks item #25, seat stops item #17, and seat wiring harness (item #5 pg. 25).

Does not include seat belt assembly item #42.

9-

Download from Www.Somanuals.com. All Manuals Search And Download.




MAIN FRAME GROUP

INSTALL WITH SLOTTED
HOLES TO THE REAR

-10-

Download from Www.Somanuals.com. All Manuals Search And Download.



FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 92-2379 Clamp, Fuel Line........cccooouveiiniiieiiiieene 14 25 | 108-5928 Swivel, Cable Stop.........ccccevveeeiieiennnnn. 1
2 | 3296-2 Nut, Nyloc #10-24 ......coovveiiiieeiieieee. 3 26 | 109-0274 Hose, Fuel Line 16" ...........cccoeeviveennnen. 1
3 | 321-3 Screw, HH 1/4-20 X 5/8.........ccccoevvennennne. 1 27 | 110-9662 Hose, Fuel Line 32" .......cccoovevvivieennne 1

44 | 1-633023 Stud, Fuel Tank .......ccccoieiiniiiiiiieis 6 28 | 3296-47 Nut, Nyloc 5/16-18 Thin ..........ccccceeennnen. 6
5 | 1-633349 Spring, COMPresSsion .........ccocveeevieeeenns 6 29 | 110-8817 Bracket, Pump Mount............cccocoveennee. 1
6 | 1-643312 Clip, LOOM ... 1 30 | 109-0308 Hose, Fuel Line 24" ...........cccovevieiennnnn. 1
7 | 1-643115 Tie, Cable 11.4 ....ccccviiiiieieeee 4 31 | 110-4114 Hose, Fuel Line 39" ........ccovvevniiieennne 1
8 | 116-0973 Valve, Fuel Dual FIowW ...........cccceeenineenne 1 32 | 114-5062 Cap, Fuel (Bio-Diesel) .........cocoeeviveenns 2
9 | 1-805005 Washer, Lock 5/16 Heavy............c......... 4 33 | 1-303077 Clamp, Fuel Line .......cccccooeiniiieninienns 1
10 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccvenee. 2 34 | 109-7875 Asm, Control Panel W/Decals ............... 1
11 | 1-807533 Bolt, Carriage #10-24 X 5/8 ..........ccccu.. 1 35 | 3256-23 Washer, 5/16 SAE ..........cocoeeviiveeiinenne 13
12 | 103-6564 Kit, Fuel Gauge.........cccoevvverieninieieennens 1 36 | 109-6652 Cable, Throttle.........cccceeviiiiiiiiiiices 1
13 | 112-7836 Filter, FUuel........cccooviiiiiiece 1 37 | 116-0290 Asm, Filter and Mount.............cccocceevnnene 1
14 | 103-1193 Clip, Loom Half .......ccoooiiiiiiiicie 1 38 | 3256-14 Washer, #10 Std.........cccevviiiiniiieiiieee 1
15 | 103-2595 Connector, Fuel 1/4 X 5/16 .................... 1 39 | 3220-1 Nut, Jam 1/4-28 .......cceevviiieiiieiiiee 2

16% | 116-0968 Fitting, Fuel Bulkhead .............ccccccvenen. 4 40 | 110-6186 Hose, Fuel Line 30" .........ccooveeeiieeennnen. 1

103-2784 O-RiNG .. 1 41 | 110-0047 Hose, Fuel Line 2 3/8" .........coceevvvvennen. 1
17 | 109-0299 Hose, Fuel Line 18”........ccccocvvvievneennnne 2 42 | 110-4104 Hose, Fuel Line 11" .......ccccooveeeviiiennn. 1

18% | 116-0141 Asm, Fuel Tank (LH).......ccocoeeiniiieninen. 1 43 | 104-8300 Nut, Nyloc 5/16-18 FIg .........cccccvcuvvennnnne. 2
19 | 32128-33 Nut, Whizlock 1/4-20..........ccccceeviniennnnnn. 2 44 | 322-3 Screw, HH 5/16-18 X 3/4.......c.cccvevnennee. 4
20 | 32128-20 Nut, Whizlock 5/16-18...........ccccvcuveennnne. 1 45 | 322-4 Screw, HH 5/16-18 X 7/8.......cccccvevnennne. 3

21V | 109-2661 Screw, PPH #10-24 x 1/2 ) 46 | 353-707 Adapter, 90° ..o 2

22% | 116-0142 Asm, Fuel Tank (RH) ......ccooceeiiiiieennen. 1 47 | 2412-108 Clamp, HOS€......ccveviiriiiieceece e 5
23 | 110-8806 Pump, Fuel ..., 1 48 | 116-0289 Element, Fuel Filter ...........cccocoiviiniiens 1
24 | 110-4100 Hose, Fuel Line 43.5’ 49 | 321-8 Screw, HH 1/4-20 X 1 1/4....cccvevennne. 1

4 Use Pro-Lock, Retaining type (Part No. 1-8

40023), .5cc tube on stud threads going into the tank.

V¥ Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.
% Use Prolock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting.

* Includes tank, cap, fittings, and studs. LH tank also includes fuel gauge.

-11-

Download from Www.Somanuals.com. All Manuals Search And Download.




FUEL GROUP

%)

Y

¢

-12-

Download from Www.Somanuals.com. All Manuals Search And Download.



PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 1-513140 Bushing........ccccceeennne 20 | 32128-49 Nut, Whizlock 1/2-13 ........
2 | 109-2230 Spring, Brake Rod 21 | 325-17 Screw, HH 1/2-13 x 4 (60")
3 | 323-58 Bolt, HH 3/8-16 X 6 Tap.......cccccevveruerinens 2 325-22 Screw, HH 1/2-13 x 5 1/2 (66" & 72").....8
4 | 3296-39 Nut, Nyloc 3/8-16 ......ccccuvveiriieiiiiieiiee. 4 22 | 3290-357 Nut, Whizlock 3/8-16 ..........cccceevvveennnnn. 4
5 | 3218-3 Nut, Jam 3/8-16 .......cccvvvvverrienrecireeeneen 2 23 | 1-808285 Pin, Clevis 3/8 X L 1/8.....cccoovvvvveceennnne 1
6 | 103-0197 Asm, Lever (103-0201-03) W/Grip ......... 1 24 | 3256-4 Washer, 3/8 Std........cccoeevviiiniiieiieene 6
7 | 1-633268 Grip, Brake Lever.........cccccvvviieeniniennns 1 25 | 3272-10 Pin, Cotter 1/8 X 3/4 ....ccccvveiiiieiiiieee. 4
8 | 103-9761 Band, Brake...........cccocveviieiicniicineeen 2 26 | 1-806800 Pin, Cotter 9/64 X 1 1/2........cccvevvveeennnne 2
9 | 1-809036 Nut, Slotted 1-20........ccccoveeiriireiiiieee 2 27 | 1-523157 Washer, Spacer..........ccccovveveniieeenineene 2
10 | 1-633380 Spacer (Short)(60”) ......ccccveerrieeeiiiieenne 4 28 | 103-1117-03 Lower Brake Linkage ..........c.cccceviivvennne 2
109-5011 Spacer (Short)(66” & 72").......ccceevvveeene 4 29 | 103-5243-03 Brake Shaft........cccccoviiviiniieriiiiieiiiiees 1
11 | 1-633382 Spacer (Long)(607).......cccvuveerrieieriiieenns 4 30 | 103-0844-03 Bracket, Brake (60")
109-5012 Spacer (Long)(66” & 72") ......cceveviiveeennne 4 103-0810-03 Bracket, Brake (66" & 727)
12 | 1-633102 Bearing, Flange.................. 2 31 | 1-633131 YOKE oo
13 | 103-0051 Spacer, Brake Retainer.............cccccoeen. 2 32 | 3219-3 Nut, Hex 3/8-24
14 | 1-633144 Pin, Trunion .......cocoeiiiiiieen 2 33 | 3257-42 Key, Woodruff 5/16 X L ......ccccvevvveennnnn. 2
15 | 103-0590 Asm, Wheel Hub W/Studs & Drum......... 2 34 | 103-0384 SPACET ...ttt 6
¢ | 1-633926 Studs, Wheel ..o 8 35 | 103-0374 Retainer, Brake Band ..............c.cccceeeee.
16 | 3234 Screw, HH 3/8-16 x 3/4 ... 2 36 | 322-9 Screw, HH .312-18 x 1.75.....
17 | 323-10 Screw, HH 3/8-16 X 2.......eeevvuveeeiiiieannns 2 37 | 32151-48 E-RiNG ooeiiiiiiii e
18 | 103-2399 Pin, Clevis Spring 3/8..........cccccvvuveennnen. 1 38 | 103-1708 ROd, Brake .......ccccoovveeiiiiiiiiieeiiiceee 1
19 | 1-808284 Pin, Clevis 3/8 X L....ccccvvveeriieieecreeienn 2 39 | 1481 Zerk, 45° 1/4-28.......ccooevviiiiiiieniinne 2

Exmark black touch up spray paint — Gloss black
4 Not lllustrated.

-13-

Download from Www.Somanuals.com. All Manuals Search And Download.



MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303105 YOKE oo 2 234 | 1-803022 Setscrew, 5/16-18 X 5/8 .........ccccvcvveeen 2
2 | 109-2339 Damper........cooviiiiiiice e 2 24 | 3296-39 Nut, Nyloc 3/8-16........ccccovvirriiiiiiienn. 6
3 | 1-543017 Balljoint (RH).........cocoeiviiiiiiiiciiecc, 2 25 | 3219-2 Nut, HeX 5/16-24.........ccccocveviiviiiiiienne. 10
4 | 109-3769 Bushing, NyION.........cccocoviiiniiiiiiicce, 2 26 | 1-804524 Nut, Hex 5/16-24 (LH)..........coeevcniennnnn. 4
5 1-603737 Bolt, Neutral Return ............c.cccevvveveeeee. 2 27 | 109-3908 Tab, Adjustment ..........ccccooiiiiieeeeeniiiins 2
6 | 1-603807 SPFNG cvviieiiiie e 2 28 | 3256-2 Washer, 1/4 Std.......cccoceevviiiiniiienine 2
7 1-633102 Bearing, Flanged...........ccccccoviiiiiiiinnnnne 4 29 | 322-14 Screw, HH 5/16-18 X 3............ccceeeeennnn. 1

8% | 103-3457 Asm, Lever W/Grip (LH)......cccoevviveennnn. 1 30 | 322-12 Screw, HH 5/16-18 X 2 1/2......cccocvvenn 1
9 | 103-3458 Asm, Lever W/Grip (RH) ........ocovvvveennnn. 1 31 | 3290-357 Nut, Whizlock 3/8-16 ...........ccceevvvvennnn. 8
10 | 109-3983 WId, Motion Control Bracket (LH)........... 1 32 | 32725 Pin, Cotter 3/32 X 1/2.....ouvveeeeiiiiiieeee 2
11 | 109-3980 WiId, Motion Control Bracket (RH).......... 1 33 | 1-808280 Pin, Clevis 5/16 X 1 .....ccccocvvvcreieiciiiennen. 2
12 | 103-5182 Link, Hydro Connecting (RH) ................. 1 34 | 3296-29 Nut, Nyloc 5/16-18........cccceevrvviviiiennn. 4
13 | 103-3065 Link, Hydro Connecting (LH) ................ 1 35 | 103-5192 Spacer, Hyd Control (RH) ..........c.ccccoee 1
14 | 1-633152 Balljoint (LH) .....ooooiiiiiiic 2 36 | 103-0194-03 WId, Pump Control Arm...........ccceeveunnenne 2
15 | 103-0407 Arm, Control Shaft ...........cccoceiviiiinnn. 2 37 | 103-1361 Spacer, Hyd Control (LH)..........ccccceeenee 1
16 | 98-5975 Washer, Spring Disc 3/8 ........ccccvvveeenn. 4 38 | 103-3456 Grip, Motion Control Handle................... 2
17 | 1-403180 Screw, HH 5/16-18 x 1 1/4 Sp................ 4 39 | 103-3060 Knob, Tracking ........c.cccocoiiniiiniincnnn. 1
18 | 32128-20 Nut, Whizlock 5/16-18............cccccuveennne. 10 40 | 1-323245 Spring, COMPression .........c.cocveevcieeeeens 3
19 | 322-6 Screw, HH 5/16-18 X 1 1/4 ........ccccuveene 2 41 | 103-3062 Asm, Tracking Rod Linkage (LH)........... 1
20 | 3234 Screw, HH 3/8-16 X 3/4 .......ccccvvevciiieennn 8 42 | 103-5190 Asm, Tracking Rod Linkage (RH) .......... 1
21 | 323-6 Screw, HH 3/8-16 X L.....ccoevvvviieiinieenns 4 43 | 3217-6 Nut, HeX 5/16-18.........ccccovirirvriiiiiennn. 4
22 | 323-9 Screw, HH 3/8-16 X 1 3/4 ........ovvvvvvnnnnnne 6 44 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2

Exmark black touch up spray paint — Gloss black.
*  Not illustrated.
¢ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-14-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP

Item | Part No. Description Item | Part No. Description Qty.
1 | 1-303334 Washer, Spring Disc 5/16 36 | 103-7597 Hose, Air Intake..........coovvvvvviviviveiiiinennn, 1
2 | 109-1245 Washer ..., 37@ | 109-2855 Kit, Muffler
3 | 1-603610 Washer, Spring Disc 7/16 38 | 33114-080 Screw, HH M8-1.25 x 80mm
4 | 1-805005 Washer, Lock 5/16 Heavy...................... 5 39 | 104-3082 Nut, Nyloc M8-1.25 FIg ........cceevcvvvennnnn. 1
5 | 1-807014 Key, Woodruff 1/4 X 7/8 ......ccccovcuvvennnnn. 1 40 | 108-5922 Bracket, Throttle Support..........c........... 1
6 1-543610 WaASKhES ....cooviiiiiiiieieieeeeeeeeeaas 1 41 | 109-0787-03 Bracket, Muffler Mounting...................... 1
7 | 42-9600 Washer, Lock M10..........cccoovveeininiennnnn. 12 42 | 109-0789
8 | 63-7790 Screw, HH M10-1.25 x 1.25mm ............. 12 43 | 109-1211
9 | 83-1040 Washer ... 2 44 | 109-2783
10 | 86-1990 WaAShET ......oeeiiiiiiiiiic e 1 45 | 99-3174
11 | 93-6099 WaAShET ......ooiiiiiiiiiiic s 4 46 | 109-2820
12 | 98-5975 Washer, Spring Disc 3/8 R 47 | 109-2901
13 | 100-2436 Asm, Hood Air Intake W/Clamp ............. 1 48 | 109-7668
14 | 103-0608 Balljoint ........eveieeeieeiee e 2 49 | 322-3 Screw, HH 5/16-18 X 3/4.......ccccevvuvnenenn. 8
15 | 103-1022 Isolator, Rear ...........coevvvvevvvveviiiiiiiininnnans 2 50 | 322-5 Screw, HH 5/16-18 x 1...............cceeenn. 2
16 | 103-1058 Bracket, Air Filter .........cccccovoiiiiicennn. 1 51 | 323-11 Screw, HH 3/8-16 X 2 1/4......ccccovvuuneenn. 2
17 | 103-1060 Cover, Air Filter W/Latch............cccuvveee. 1 52 | 323-8 Screw, HH 3/8-16 x 1 1/2...................... 1
18 | 103-1326 Filter, Safety Air .......ccoooiiiiiiiiicen 1 53 | 323-7 Screw, HH 3/8-16 X 1 3/4.......cccovvuvneenn. 1
19 | 103-1327 Filter, Al ... 1 54 | 325-11 Screw, HH 1/2-13 X2 3/4......ccoeeevinneenn. 1
20 | 103-2613 Isolator, Side.........cceveveveeeeieiiiiiiiiieiiieenas 2 55 | 2412-42 Clamp, HOSE.....cceviiiieeiiee e 3
21 | 103-3567 Link, Rear A-T AXial .........ccocovevinieennnnn. 1 564 | 3212-8 Screw, HH 7/16-20 X 2......ovvvveeeeeiiieennn. 1
22 | 103-3568 Isolator, A-T 57 | 3220-3 Nut, Jam 3/8-24 .........

23 | 103-3745 Asm, RR A-T 58 | 3253-4 Washer, Lock 5/16

24 | 103-4718 SHEAVE ....oeviiiiiiiiii 1 59 | 3256-2 Washer, 1/4 Std.......ccccceeeiiiiiiiieeeeies 2
25 | 103-5178 Asm, Canister Air Filter W/Hood ............ 1 60 | 3256-23 Washer, 5/16 SAE........c.ccocciieieeeniniines 5
26 | 33114-090 Screw, HH M8-1.25 x 90mm .................. 1 61 | 3256-24 Washer, 3/8 SAE.......cccccoeviiiiiiieieeeies 4
27 | 103-7530-03 WId, Engine Mount (LH)........c.cccoccuveennne 1 62 | 3256-4 Washer, 3/8 Std.........coeveeiiiiiiiiiiieeiies 2
28 | 103-7531-03 WId, Engine Mount (RH) ...........ccccuveennne 1 63 | 3296-23 Nut, Nyloc 1/2-13 ... 1
29 | 103-7541-03 Bracket, Engine Mount.............ccccceevuuuee 1 64 | 3296-39 Nut, NyloC 3/8-16........oeeeeeiiiiiiieieaeiiis 4
30 | 109-7678-03 Anchor, Clutch ..........ccceeeviiiiiniiicien, 1 65 | 3296-6 Nut, Nyloc 3/8-24 ... 2
31 | 109-8528 Asm, A-T LinK ....ooooiiiiiiieeiieeeee 1 66 | 32128-20 Nut, Whizlock 5/16-18 ............ccccvveeeeennne 10
32 | 103-7544 Link, Rear A-T Axial.... 67 | 33014-00 Nut, Hex M8-1.25............. .4
33 | 109-9873 Shaft, Kubota 902 Stub 68 | 33113-012 Screw, HH M6-1 X 12mm............ccuveene. 2
34 | 103-7556 Hub, Pump Drive.........cccccceeiiiiiiiiceeen, 1 69 | 33113-020 Screw, HH M6-1 X 12mm............ccceveeee. 2
35 | 103-7567-03  WId, Flywheel Cover.........coceviiiiiiiinnenn. 1 704 | 33114-020 Screw, HH M8-1.25 x 20mm.................. 10

Exmark black touch up spray paint — gloss black.

4 Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on (5) screws, item #70 securing shaft, item #33 to engine, and

muffler bracket, item #41 to engine.
® Includes item #44.

Kubota Replacement Parts List
(Refer to Engine Owner’'s Manual)

Description Kubota Part No.
Engine Oil Filter..........ccooeevviiiinieenn, 15853-3243
-15-

Download from Www.Somanuals.com. All Manuals Search And Download.




ENGINE GROUP

-16-

Download from Www.Somanuals.com. All Manuals Search And Download.



INSTALL OPEN END
OF SEAL OUTWARD

ENGINE DECK GROUP

INSTALL OPEN END
OF SEAL OUTWARD

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-603496 Bushing, Idler.........cccccovviiiniiiiiiis 1 14 | 106-7159 O-RiNG c.oeiiviiiieeie e 2
2 | 1-603805 Pulley, Idler........ccoovviiiiiiiicc, 1 15 | 32120-10 Ring, Retaining ..........cccccovviviiieiciiennn. 2
3 3296-39 Nut, Nyloc 3/8-16........evveeeeeeiiiiieeeeeene 1 16 | 109-4199 Belt, Mule Drive ..........cooevvvvveiiiiiiiiiiienen, 1
4 | 1-633166 Pulley, Idler ..o, 1 17 | 302-40 Zerk, 90° 1/4-28......cccoveviiiiiiiieienen 1
5 | 116-0932 Dampener, Spring.............. el 18 | 323-12
6 | 98-5975 Washer, Spring Disc 3/8 ...........ccccceueee. 1 19 | 323-42
7 | 103-2627 Bushing, ldler.........cccccoviiiniiiiiie, 1 20 | 323-9
8 | 103-2916 Guard, TOP.....oovcveieiiiieeiiiee e 2 21 | 3256-24 Washer, 3/8 SAE........cccccviiiniiiiie 3
9 103-3504 Bearing, Spherical...........cccccooiiiiinenn. 2 22 | 3290-357 Nut, Whizlock 3/8-16 ...........cccvvvvvvvnnnnns 2
10 | 103-3506 Seal, Single Lip....cccocoveiviiiiiiiiceeee 2 23 | 104-8301 Nut, Nyloc 3/8-16 FIg........ccocvvveviiienn. 2
11 | 103-5677 SPACEN ...uiiiiiiiiiiiieie s 1 24 | 109-8866 Bushing, PlastiC...........cccccovviiiiniiiennnn. 2
12 | 116-0608 SPING cviiieiiiie e 1 25 | 109-8754 SPACET ..iiiiiiiiiiiiii s 2
13 | 103-9250 Kit, Idler Arm (109-3194-03) W/Brgs....... 1

-17-

Download from Www.Somanuals.com. All Manuals Search And Download.




HOOD AND PANEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 923786 RIVEL ..o 4 15 | 103-9225 Seal, Trim 17.1" ..., 2
2 | 1-643187 Seal, Trim 20" ......ooviiiiiieeeee e 2 16 | 103-9226-03 WId, HINGE.....eoeveeiiiiiiiieeeiiiiiieee e 1
3 1-643188 Latch, Rubber ..........cooovvviiiviiiiiiiiiiiiiienns 2 17 | 103-9228-03 Mount, Seal Side .........ccceeecrnrrrrninrnnnnns 2
4 1-803072 RIVEL .o 18 18 | 109-3257 Asm, Air Cleaner Brkt W/Decals............ 1
5 | 74-5950 LatCh.eeeeeeeee e 2 19 | 109-0023 (€170]10100 1] P RTUTP 2
6 32128-33 Nut, Whizlock 1/4-20..........cccovvvvvveveeennn. 12 20 | 116-0136 Asm, Air Deflector W/Decal................... 1

74 | 103-9200 Asm, HOOd.......cooiiiiiiiiiiiiieeeeieceeee e 21 | 32128-33 Nut, Whizlock 1/4-20 ........ccccoovviiiinenenne
8 | 103-9201-03 Screen, Radiator 22 | 321-3 Screw, HH 1/4-20 x 5/8
9 | 103-9206-03 Bracket, Front Cover 23 | 322-4 Screw, HH 5/16-18 x 7/8
10 | 103-9220 Cover, Radiator..........ccceeeevvieiiiieinnnnns 1 24 | 3256-22 Washer, 1/4 SAE.........cooovvveveveiiiiiiiiieinnns 12
11 | 103-9221 Panel, Side ........ccceiiiiiiiiiien 1 25 | 3256-23 Washer, 5/16 SAE........c.cccoeiiieieeeniiiines 2
12 | 103-9222-03 Bracket, Rear COVEr ...........evvvevvvvvevennnnns 1 26 | 32128-20 Nut, Whizlock 5/16-18 ...........ccccvvvvvnnnns 2
13 | 103-9223-03 Mount, Seal Rear.........ccccccvuvvenvnrnnnnnnnnn. 1 27 | 1-303435 Washer, Spring DiSC.........cccccuveieeenininnes 4
14 | 103-9224-03 Mount, Seal Front ..............ccccuvvvvvvvnnnnnn. 1 28 | 3256-14 WaSher.......ocoovviiiiiiiiiiiiiiiiiiiiiieiiiiiiaien 14

Exmark black touch up spray paint — gloss black.
& Hood assembly comes with back logo decal, side decals need to be ordered separately.

-18-

Download from Www.Somanuals.com. All Manuals Search And Download.




COOLING GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-303287 Tie, Cable 5 1/2 (Small) 29 | 109-2669

2 | 1-513645 BUSHING.....coiiiiiiiiieee e 30 | 109-2950

3 | 1-513658 BUMPET ..o 2 31 | 109-3142

4 | 1-633989 Clamp .o 4 32 | 109-3143

5 1-643161 Cap, Radiator.........ccooevviiiiiieeeieiieeen. 1 33 | 109-3179-03 WId, Hinge Plate.........cccceeeeeiiiiiiiiennnne 2

6 | 1-643163 Tank, OVerflow.........cccceeiiiiiiieieies 1 34 | 32120-18 E-RiNG covoiiiiieeee e 2

7 1-643164 Cap, Overflow Tank ..........cccceeeeeiiiiinnnen. 1 35 | 321-2 Screw, HH 1/4-20 X 1/2.................cc. 2

8 1-643189 Keeper, Rubber Latch............cccoceeee. 2 36 | 109-8732-03 Shroud, Fan.................ccccoeeeeee. 1

9 | 1-643259 Fitting, EIDOW .......cooiiiiiiiiiiiiiee 1 37 | 322-10 Screw, HH 5/16-18 X 2.........cceeeviiininnnnn. 1
10 | 109-8431 HOOK, LatCh........ccooeiiiiiiiiiiieiiiiiiieeee, 1 38 | 322-3 Screw, HH 5/16-18 X 3/4........cccevvvnnennn.
11 | 923786 Rivet 39 | 3224 Screw, HH 5/16-18 x 7/8.. e

12 | 103-1479-03 WId, Rear Bumpe 40 | 322-5 Screw, HH 5/16-18 x 1..............ccceennnn.
13 | 103-6643 SPHNG e 1 41 | 3234-47 Screw, HH FLG 5/16-18 x 3/4................. 4
14 | 103-7532 Hose, Radiator.............cveeeeiiiiviiieeneeecann, 1 42 | 112-6950 Bolt, Carriage 5/16-18 x 1 3/8, short neck.. 2
15 | 103-7558-03 RIb, TOP ..ccvvivviiiiiiieiiiieeeiee e 1 43 | 3253-3 Washer, Lock 1/4 ........ccccooviiiieiiiiiiias 4
16 | 103-7579-03 Rib, BOttOM ....cceeiiiiiiiiiieeieiiiieeee e 1 44 | 3253-4 Washer, Lock 5/16..........ccoooiuivieeeeannnnns 12
17 | 109-8546-03 WId, Rear Radiator Mount...................... 1 45 | 3256-22 Washer, 1/4 SAE ........cvvveviviiiiiiiiiiinenn, 6
18 | 109-2804 Asm, Front Radiator Mount W/Decal...... 1 46 | 3256-23 Washer, 5/16 SAE........c.cccooiiiiieeeeiiinns 31
19 | 321-6 Screw, HH 1/4-20 X 1....vviiieeeeiiiiien. 4 47 | 3296-29 Nut, Nyloc 5/16-18.......ccvvveeeiiiiiiieeeene 1
20 | 103-9207 ROd, Prop.....ccuveeiiieiiiiiiieeee e 48 | 32128-25 Nut, Hex 5/16-18 Side Lock................... 1
21 | 109-8539 Asm, Latch Plate W/Decals 49 | 3256-3 Washer, 5/16 Std .1
22 | 103-9214-03 Bracket .....ccceeeeeeiiiiiiiiiiiee e 50 | 107-0075 SPACET ..ttt 1
23 | 103-9218 Pin, Cover PiVot.........cccccveeviiieiiiece 2 51 | 109-8430 SPING it 1
24 | 109-0089-03 Bracket, Hydraulic Tank..................c...... 1 52 | 109-8432 Pin, LatCh .......ooovviiiiiiiiii 1
25 | 107069 Nut, Retainer Panel..............cccccocvieennnn. 4 53 | 1-303334 Washer, Spring Disc 5/16..............cc...... 1
26 | 109-9195 Fan, 14" ElectriC..........ccoceevviveiniiiennen. 1 54 | 99-8551 Plug, Pipe .....veieiieiiiiiiieeeieee s 1
27 | 32128-20 Nut, Whizlock 5/16-18..........c.cccecuvveennen. 15 554 | 109-8733 Asm, Radiator........ccuvveieeiiiiiiiiieeeeeiiias 1
28 | 109-8541 Kit, FAN 16" ...ueeiiiiiiiiiiiiiiee e 1

Exmark black touch up spray paint — gloss black.
4 Radiator assembly does not include items, #1 or #32.

-19-

Download from Www.Somanuals.com. All Manuals Search And Download.




COOLING GROUP

-20-

Download from Www.Somanuals.com. All Manuals Search And Download.



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large) .........cccccuveene 2 27 | 103-3186 SPACEN ..ottt
2 | 112-9771 Washer .. 28 | 116-0133 Spring, Extension.......

3 | 1-603401 SPACEN ...iiiiiiiiiiiiiei s 29 | 103-3504 Bearing, Spherical
4 | 9000784 Bolt, Carriage 3/8-16 X5 ........ccovcvvvenenn. 1 30 | 103-3506 Seal, Single Lip......ccccoveiviiiiniiiciiies 2
5 | 32128-49 Nut, Whizlock 1/2-13.........ccccoeeivcniennn. 4 31 | 103-4566 SPACEN ..ottt 1
6V | 1-603990 Adapter, Straight..........cccccoviiiiiiiennnn. 4 32 | 103-4567 Pulley, Hydro Pump Idler....................... 1
1-603992 O-Ring, 37 Flare #8 .......cccccovcvvvivciienn. 1 33 | 109-7582 Belt. o 1
1-603920 O-Ring, SAE #8 .....ccoooiiiiiiiiiiicccen 1 34 | 103-4680 Hose, Wheel Motor (60") ...........ccveeneee. 4
7 | 1-603991 Adapter, Straight..........cccccooeiiiiiiiinnn. 4 103-4679 Hose, Wheel Motor (66" & 72").............. 4
1-603992 O-Ring, 37 Flare #8 .......cccccovcvvivciienn 1 35 | 32120-10 Ring, Retaining ..........cccccovieviiiciiiennn. 2
1-603919 O-Ring, SAE #10 ....ccevviiiiiiiiiiieiiieee 36 | 3296-39 Nut, Nyloc 3/8-16.......ccccevveviiiiiniiiene. 1
8 | 32128-20 Nut, Whizlock 5/16-18. . 37 | 3290-357 Nut, Whizlock 3/8-16 .... e 4
9¢ | 30-1710 Setscrew, 5/16-18 X 1 .......cccocvveevinienns 38 | 109-7561 Sheave , Hydro Pump.........ccocoveiiienis 2
10 | 1-805004 Washer, Lock 1/4 Heavy..........ccccccceennn. 2 39 | 103-4728 Asm, Lower Frame Idler .............ccoouuee 1
11 | 3256-23 Washer, 5/16 SAE ..........cccocovviiviniennnn. 3 40 | 109-6903 Hose, Pump Inlet..........ccccoooiiiiniiennnn. 1
12 | 98-5975 Washer, Spring Disc 3/8 ...........ccccevuenee. 3 414 | 109-7543 Pump, Hydro (LH)......ccccoeeniiiiiicc. 1
13 | 103-1014 EIDOW, 90°.....coiiiiiiiiiceie e 2 424 | 109-7544 Pump, Hydro (RH) .....cocoveiiiiiiiic, 1
1-603920 O-Ring, SAE #8 ......cocovviiiiiiiiiicciien 1 43 | 109-3250 Asm, Pump Idler W/Bearings ................ 1

14@ | 112-8357 Motor, Wheel Drive (RH)...........cccoceeunee. 1 44 | 103-7569-03 Arm, Pump ldler .........ccccooviviviniiieninnenne 1
15 | 109-8752 SPACET ...iiiiiiiiiiiiieie s 1 45 | 109-8753 SPACET ....oiiiiiiiiiiiii e 1
16 | 103-1940 Adapter, Straight..........ccccccooiiiiiiennn 2 46 | 106-7159 O-RING ...oiiiiiiiiiec i 2

1-603992 O-Ring, 37 Flare #8 . a1 47 | 109-0087 Asm, Case Drain Hose . .1
1-603920 O-Ring, SAE #8 .....ccoooviiiiiiiiiiicccien 1 48% | 109-6905 Asm, Charge HOSe .........ccccevevciiieninnnne 1

17 | 103-7615 Asm, Cap W/Gasket ..........ccoevueveeeraenn. 1 49 | 109-6904 Asm, Filter Inlet Hos€e .........ccovvvvvvineneni. 1
18 | 103-1949 Gasket, Reservoir Cap........c.coceeeviveeenne 1 50 | 109-0582 Asm Hydraulic Reservoir W/Decals........ 1
19 | 103-2146 Element, Hydraulic Oil Filter................... 1 51 | 3256-4 Washer, 3/8 Std.........coeveeiiiiiiiiiiieeiies 2
20 | 103-2153 EIDOW, 90°.....coiiiiiiiiiceie e 2 52 | 321-3 Screw, HH 1/4-20 X 5/8.........ccocvevcinennn 2
1-603992 O-Ring, 37 Flare #8 .......cccccovcvvivciienn 1 53 | 322-3 Screw, HH 5/16-18 X 3/4......cccocvevcuiennn 1
1-603920 O-Ring, SAE #8 .....ccoooviiiiiiiiiiicccien 1 54 | 322-4 Screw, HH 5/16-18 X 7/8........ccccovvveenen 2

21V | 103-2156 Adapter, Straight.........cccccceeeiiiiiiiieen. 1 55 | 323-11 Screw, HH 3/8-16 x 2 1/4....................... 1
103-1020 O-Ring, 37 Flare #6 ..........ccoccvvvevcineennn. 1 56 | 323-7 Screw, HH 3/8-16 X 1 1/4.......ccccvvuviennn 3
1-603921 O-Ring, SAE #6 .... . 57 | 323-8 Screw, HH 3/8-16 x 1 1/2. RRTTR §

22 | 103-2259 Filter Head .........ccoociieiiiiiiiiicicc 58 | 325-5 Screw, HH 1/2-13 X 1 1/4.....cccovevinienes 4
23 | 32315 Bolt, Carriage 3/8-16 x 1 3/4 .................. 1 59 | 3231-31 Bolt, Carriage 3/8-16 x 2 1/2 .................. 1

24@ | 112-8358 Motor, Wheel Drive (LH) .........cccoveenee. 1 60 | 5-0838 SPACET ...ooeiiiiiiiiiii e 1
25 | 1-807259 Key, Machine 1/4 X 1/4 X 1 .......ccccveevueeee. 2 61 | 109-6658 Nut, Nyloc 3/8-16 FIg .......oovviiiiiiienine. 2
26 | 103-2916 Guard, TOP....oioriieiiiieiiie e 1

Exmark black touch up spray paint — gloss black.

V¥ Use Teflon pipe sealant on pipe threads in reservoir.

¢ Use Prolock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.
* Does not include items #10 & 52.
® Seal Kit: 109-5966

+ Hydro Pump Service Kits
Part No. Description Qty.
109-8113 Kit, Seal Service 21L.......cccocvvriiiiiiiiniiienne 1
109-8109 Kit, Input Shaft 21L .....cccoveeiiiiiiiiiieiiiicee, 1
103-2670 Kit, Thrust Bearing 21L ........cccccocvveeiiiiiennnnn. 1
94-1913 Kit, Cylinder Block 21L ........cccceevvvieiiiiennnen. 1
100-6112 Kit, Valve Plate 21L.........cccocveviviiirieninnneenne 1
116-1739 Fan, PW Pump Cooling .........ccccoeveiieiennnnn. 1
116-0917 Guard, PW Pump Fan.........ccccccoeviienineenns 1
109-8110 Kit, Input Bearing .........ccccevvveeinieeeniiienne. 1
106-2053 Kit, Shock Valve..........cccccovviiniiiiiciiiiee 1
-21-

Download from Www.Somanuals.com. All Manuals Search And Download.




HYDRAULIC GROUP

17
1

50

mﬁﬂ// \x
AT
B A

BN WAV

A8 yE 28 K
g @ : 5
5 Al =£

; T

o R 25

¢ 2y

22-
Download from Www.Somanuals.com. All Manuals Search And Download.



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-3148 Decal, Bolt Torque ..........ccceevveuieeeeeeeenne 1 20 | 103-1798 Decal, Throttle .........cvvvvveiviviiiiiiiiiiiinnnns 1
2 | 109-7949 Decal, Wheel Hub............ccocoiiiiiiennnn. 2 21 | 109-1399 Decal, Anti-Scalp.......cccocveeviiiiiniiienn. 1
3 | 98-5954 Decal, Missing COVer..........cccccevcuveennnnn. 3 22 | 107-2112 Decal, Danger Slope..........c.cccvevcuviennnen. 1
4 1-513742 Decal, NO Step.....cccovviuiiiiieeiiiiiiieeeeee 2 23 | 103-7474 Decal, Lazer XS Model ..........ccccvvvvvnnnne 1
5 | 110-3842 Decal, Antifreeze..........ccccovciviiiiicennn, 1 24 | 109-2263 Decal, Pump Fan Warning..................... 1
6 | 103-0261 Decal, Fuel Valve.............ccocveeivinicnnnnn. 1 25 | 116-0997 Decal, Check Service ..........ccoocuveeeeeane 1
7 109-2219 Decal, Belt Routing ..........ccocoviiiiieieeannnn. 1 26 | 109-1214 Decal, Park Brake.........cccccccevvveviviiinennn, 1
8 | 109-0872 Decal, Baffle Adjustment............c........... 1 27 | 1-403005 Decal, Danger.........cccccovviiiniieencineennee. 2
9 | 116-0404 Decal, Hyd Tank / Hot Surface............... 1 28 | 109-1215 Decal, Cutting Height..............cocvvennee. 1
10 | 103-2076 Decal, Caution Hot Surface.................... 1 29 | 117-2718 Decal, Spark Arrester ..........cccevcvvennnen. 1
11 | 1-513748 Decal, Guard.........ccccceevevvieiieiiieiiieieieenn, 1 30 | 109-1803 Decal, Triton 60" ..........cvvvvveveeniiiiiiinnnnns 1
12 | 109-2478 Decal, 3850 RPM.......ccccoceemiiiiiniiniennn. 1 31 | 109-1804 Decal, Triton 66" .........ccccvviriereiciiiennee. 1
13 | 110-0806 Decal, No Starting Fluid ..............cc.cc.. 1 32 | 109-1805 Decal, Triton 72" ......coooeiieeeiiiiiiiiieeeeee 1
14 | 107-2102 Decal, Folding ROPS..........coccciiieieennne 1 33 | 107-9866 Decal, Top Console........ccccevvivieeeeenne 1
15 | 1-633706 Decal, Deck Height...........cocoeeiviiiennnne. 1 34 | 109-1801 Decal, Exmark LOgO .........ccccvvvrrveiennnn. 1
16 | 109-2264 Decal, Warning .........ccccceeeeeeeniiiieeeeeeeene 1 35 | 109-6855 Decal, Ignition, Glow, PTO..................... 1
17 | 1-303508 Decal, Discharge Warning ..................... 1 36 | 109-2586 Decal, HOod RH........c..oeviiiiiiiiiiiieis 1
18 | 116-0127 Decal, Belt Routing .........ccccovviiiiieneennnn. 1 37 | 109-2585 Decal, HOod LH ....coooviviiiiiiiiiiiiiiiiieee 1
19 | 109-2951 Decal, Relay .........cccccevviiiiniiiciiiiic, 1 109-5609 Kit, Decal XS ......ooviiiiiiiiiieeeeiiieeeeeee 1

-23-

Download from Www.Somanuals.com. All Manuals Search And Download.




DECAL GROUP

CAUT'ON
Lubricate Blade Bolt L. | ey A DANGER NO STEP e S
: e b0 e e
threads withcopper based g s SO or e e g pomabouen) Dot
antiseize or grease

nd torque to hlosss:
55-60 ft-lbs (7581 N'm)

BELT ROUTING P ——
4.5 (114) and Higher EXMARK HYDRO OIL
(3 Visible Holes) FILL TO TOP OF BAFFLE Ck

e o

2 85) A CAUTION
sor
& DO NOT OPERATE

e WITHOUT GUARD
IN PLACE.

AWARNING

'ROTATING MECHANICAL DEVICES
an cause serious injury.
place.

[

A WARNING

To e e o e
L
o
e

PARK this machine.
i

JI B R
B
e L .

Systom daiy. Do NOT defeat the OPC.

ENGAGE | . op sgineand remavs ky bors afusing
ing m:

A WARNING

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. !

ANTI-SCALP ROLLER
ADJUSTMENT

CUTTING HEIGHT
INCHES (mm)

4 DANGER

Toavoid srousfry o st
i s oo | B[

A WARNING

"To avoid serious injury or death:
ok up cjects e vk b hrown Byt

 Lookbohin 1 10 h s boors changing
e
I Srpit————
isengage PTO.
hove dive levers out to  posion.
~Engage park brake.
- Stop engine.

A WARNING

Operating on wet grass or steep slopes can cause sliding
and loss of control

- Wheels dropping over edges can cause rollovers, which

may resultin serious injury, death or drowning.
To avoid loss of control and possibiliy of rolover:
Do NOT operate near drop-ofts or near water.
Do NOT operate on slopes greater than 15
Reduce speed and use extreme caution on slopes.
Avold sudden turns or rapid speed changes.

~ThereIs no roll over protection when the roll bar is down.

- Always keep roll bar in the raised and locked position
and use seat belt.
+Read and fllow rllover protecton nstructons and warning.

SERVICE AID
vy
EEA

Every 200 h
7 Greas bakebrcks

Saionalcotats

CALIFORNIA SPARK ARRESTER WARNING

uoTion
CONTROL

Pump Belt Routing

Battery contains sulfuric acid. Avold contact and always shield eyes,

face, skin and clothing from bt
cause battery o expiode. Do not charge or use booster

nnections without proper raining. In event of an accident lush with water

mediately. Keep out of reach of children.

T 2K

Drive Wheel Relns7

Use 518" wrench.
One tum counterciockwise to release.
e Do not over tighten.

Engage and
dsengage
PTOst
2ttt

)

DIESEL

-24-

Download from Www.Somanuals.com. All Manuals Search And Download.



ELECTRICAL GROUP

Q@ SEE VIEW-A
31 >/

K351 /

2
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303335 Tie, Cable 7 15/16 (Large) .........cccccueeene 5 24 | 103-1311-03 Holddown, Battery ...........ccccovcvevevcinnennns 1
2 1-513051 SWItCh, N.O. ..o 2 25 | 103-1312 Bolt, Battery Hold Down.................cu... 2
3 | 1-513374 Meter, Engine HOUrS ...........ccceevinieninne. 26 | 103-1349 Cable, Engine Ground ............ccccocvveenee 1
4 | 1-543792 Wingnut, Nyloc 1/4-20. . 27 | 103-1368 Fuse, 40 Amp
5 | 1-633111 SWItCH .. 28 | 103-2106 Key, Exmark Logo
6 | 1-633181 Plate, Tapped .......cccccevviiniiiiiniiiceiien, 3 29 | 103-3684 Bezel, Guage.........ccoceevviiiiiiiiiiiiiic 1
7 | 1-633396 Clip, LoOM 5/8......ccoviiiiiiiiiiiiiiiciiiicee 1 304 | 103-4339 Harness-Gauge ..........ccocceeeiiiiiiiineeene 1
8 1-643021 Gauge, Temperature...............eeeveveveeenens 1 31 | 103-5218 Module, Seat Delay .........cccceevivveeeeenne 1
9 1-643037 Gauge, Voltmeter..........ccuveeeeeeeiiiiiieenn. 1 32 | 103-5221 SWItCh, PTO ..ot 1
10 | 1-643145 Tab #10 Stud X .25 Spade 45................ 1 33 | 109-3495 Asm, Relay Mount Bracket ................... 1
11 | 103-1420 Insulator, Starter ............oovvvvevveeveieieiennnn, 1 34H | 103-7886 Sender, Temperature...........ccccoeeevveeeenn. 1
12 | 1-643275 Relay, 12VDC 40 AMP....cooviireriineennnen. 5 35 | 3296-2 Nut, Nyloc #10-24.......cccovviviiiiiiiieeee. 4
13 | 1-643312 Clip, LOOM ...oiiiiiiiiiiiiiccecc e 36 | 3290-500 Screw, PPH #10-24 X 5/8.......cccccocevveeen 8
14 | 1-807513 Bolt, Carriage #10-24 x 1/2 37 | 109-2488 Light Cluster
15 | 1-816001 Fuse, 20 AMP ...oooviiieiiiieiceceen 38 | 109-2661 Screw, PPH #10-24 x 1/2
16 | 1-816003 Fuse, 30 AMP ...oooiiiieiiiieiieceec e 1 39 | 3256-23 Washer, 5/16 SAE ..........ccccocvevciieicnnnne 1
17 | 49-2040 Screw, HWH 1/4-20 X 3/4 TF ......cccecn. 2 40 | 109-8734 Harness ......ccoovcviveiiiicc e 1
18 | 100-4918 DIOde ...cooiiiiiiii 1 41 | 109-3074 Cable-Battery (-) ..ccooovvevviiiiniiieiiiiees 1
19 | 103-0205 Alarm, Dual Tone 12VDC...........cccccu.... 1 42@| 109-7607 Asm, Cable-Battery (+) .......ccccecvvvevinnenne 1
20+ | 109-4736 Switch, Ignition W/Keys ..........cccccveenee 1 43 | 103-1340 Insulator, Battery ..........ccccoevvviiniieennnnn. 1
21 | 32128-20 Nut, Whizlock 5/16-18..........c.cccecuvvennnen. 1 44 | 110-0811 SWItCH...eeiiiiiiee 1
22 | 103-0498 Nut, 1gnitioN..........oocoiiiiii 1 45 | 322-4 Screw, HH 5/16-18 X 7/8........cccccovvveenen 1
23 | 103-1227 Harness, Wiring Seat........ccccocviiiieinnn. 1 46 | 110-8808 Harness, Wire Fuel Pump..........cccocoe.e. 1

Exmark black touch up spray paint — gloss black.

& Use dielectric grease on all wiring harness connectors.

B Use Teflon pipe sealant on pipe threads on temperature sending unit.
+ Includes item 28.
@® Includes items 11 and 43.

Download from Www.Somanuals.com. All Manuals Search And Download.




ELECTRICAL DIAGRAM

NOLLISOd %001

3993 TWHLN3N NI SH3ATT T0HLNOD
3Hveg 39v9N3 HLIM Q35010 38Y SIHOLIMS
HLIMN3dO iveg T04LNOD NOLLOW H108
HLIM 035070 QN3 TYNIWEILNOK G3M3IA SHOLOINNOD
A3y Lz e AL0N
v Ss | v SRt S
T HOLINS MO 3000 T [ H
=l qJfly ay ue dlfly Hem=ge gy g
deekes O - - Efp R <beke G
T 5 z 2 (I 4 T
Tar T AR T T 7 T
K 3 = 2 S o =253 crSzam a2 gz g EE £EE 8
v = & 5 m £ ggzz3% ggmBEE 22 E 55 3]
ond [ MHUH YOVENd g s 2% EEZE BE mOT BE 2 S8 s+ita 1uvis'E
o = s = = ==
MoT9 YOVIENG & | &8 S5 -3-3 22 A+X | vei+a NnH 2
TWNOIS
QION3T08 [D— sonamonveo _ _ aNoN 440°1
H3LHYLS l_ _ WAV LINOHID NOILISOd
s ey
LTI YOVIEMOTIEA
3k |_ s n
% ﬁxlﬂ EEE— o [
xve @— ¢
— annod ©E||_ W—p
oK 00 et ; Louts, —
HOLOINNOD E 1 V TYNING3L
iR o E—— —
FINVHO:
NI oo
== EiR
HOLIMS — o
U Oro—— eamons _H :
a3y
Hous o (sod) 3Ly 8 TVNINGIL
HINIS p “HILHVIS
anal 1TVNINGIL
YT S TYNINGIL
S DBE— NN — “H“Wnﬂ@ GNNoYD
ey
anNoL d IBE— UHwNE —— —
T
+ pE— ona HOLIMS OLd ‘GAH XNV ‘4313 HNOH A TUNINEEL
v e T30 1v38 X ToNINg3L
A Pfuw \ 3 v 4 A3 L8VLS S TYNINg3L
¢ z
Y I== I e H__H_ & e HOLIMS OLd ‘GAH XNV ‘4313 HNOH 1 NINE3L
§ 5 i AdaLve 8 WNINgaL
/— ranoTak HOLYIN93Y F9VLT0A v WNINIL
) M e SNOLLO3NNOD TWNINg3L
AT gy
HOLYNHILTY _“__uA w 1 _ HOLIMS NOLLINOI
S g NOVIGMOTIIA — _ _ _
HOVIGMOTIIA —— L 1A L i _ _ _ r _ _
LR 2 28 2g =23 E SSREEE
id 2 2 3 & mmmmx h T =3 H H mmm
TN 3
MNd B ]
HNOH e £
Yorg T
C ) (Eeveavh) |G v] vel[lz FIER] [ ]
] v v 8
186 mu
Loy @ g 30010 31M0ON v e ﬂ
W3S T
H3LINLI0NONY a3TMOTD HoLims' HOLMTD HOLIM T0HLNOJ 31NN
dind e 39NY9 diL QNY dial 0ld B0\ A0 1¥3S
T13nd NOVIRI03H
1¥3S JHLNI
AYHO OLIONVHO:LN0 HOLINS HOLYH3dO HLIM

{OV18/4NId OLFONVHO :NI HOLIMS

0350170 SIHOLIMS

-26-
Download from Www.Somanuals.com. All Manuals Search And Download.



ELECTRICAL LOGIC SCHEMATIC

(1NO SITANVH)

Prave— NOLLISOd %001
HLM NMOHS IVHLNAN NI SHIAZT
0HLNOD HLIM NMOHS
o HouMS A HOLIMS Ava
Mo
Mo — |\ D 10un00 / \oumoo MO (Nvs)
NOLLOW NoloWw 3Snd asfd -
3004 H1 dilv oy divv g (a3L93M409 JON) IS
—K I j L ONSSOLD S3HI 5
! 3
° [} 3
rl_ _ =1 =1 .Tn—n. == (Q3LO3NNOJ S3HIM
- EREFE s £ XX EEg8S ESRE S g5 S 5 oma ] Y
€555 S £ S 2 332:2EEgza n 32 g = BB g EEEB
= 2 R 3 = =z 2 = R R R g & 2 =72
g2 s 3 s g B g5 g 3 g 2 g H] H
8 5 | 5 & I | % & &
HOVIBNINI _ _ _
NOVI8MNId
N0
QoINTT08 20
1and Ty Emmm— L)
xuq._nl_
annoo i
iy HOLIMS
ol FOVIGMOTIIA e —
oo NOLLINDI
HOLYNHALTY 1 N0
m0.|+ )
HOLIMS YO8/ NOTA
dinaL NI3HINOVIE 18/ MOTIZA
annosd _|_ L (HOLIMS "NOI)
ISN4dNY0Z Y TVNINGAL
HOLIMS maxe oy
0 o

E (Q3HMOTI3A
daL € TYNINGIL

H3LlHVLS S TYNINYAL

NIHONONE o 1 YNINGAL
navy 3LHWXYIE a3y
+
aNoLTvNa Ael
HOVIGMOTIIA — poigl:)

Vasmu|___. anNnown
g

5
M d
ey stitg 1S €
LHWXOYIE AtX|V+I+8 NNY ‘2
S~ KNG 3NON 340°1
wa Lo ! W LIV, LINHIO | NOILISOd
Junssaud 110
gl Hve
WNid NOVIGIMOTIZA
Nid
HOVIGMOTI3A

.o/]o. YOIENOTIEA
JUAEL] o |
HOLYNHILTY |_ a3
YOVIGHOTIA _|,_ _ _ —/
wa— 23 EEE EE HIHEIEE E F 5§ SEEGE %
g2z 228 = = 5 x2p3 2} g g S REE
5 25

]

Vg —

ovig—

vE—

RETEN ldnnd|
+ wnow (- +[13nd[-

JONVHO'
ONVHO

GEJ !
HOLNTO
HOLIMS -
EITRERE] Was

GIHMOTIIA

WIS NI
HOLMS HOLVE3dO IINa0N
0ld HLIMNMOHS AV130 Lv3S

(NI HOLIMS) a39VONasIa
ETET] 39VND OLd HLIM NMOHS
1100 daL

-27-
Download from Www.Somanuals.com. All Manuals Search And Download.



SERVICE RECORD

Date

Description of Work Done

Service Done By

-28-

Download from Www.Somanuals.com. All Manuals Search And Download.




NOTES

-29-

Download from Www.Somanuals.com. All Manuals Search And Download.



NEN EXMARK

PREMIUM HYDRO OIL

SPECIALLY FORMULATED &
MANUFACTURED FOR SUPERIOR
PERFORMANCE IN ALL EXMARK

HYDRAULIC DRIVE SYSTEMS

1US Quart (946 ML) 32 FL.OZ.

NOW AVAILABLE
FOR PURCHASE

Part No. 109-9828

e/\

BENEFITS

Designed & manufactured with
superior anti-wear protection

Superior thermal stability
Consistent hydro performance

Superior shear resistance under
heavy loads

Field tested & proven performance

Twice the shear stability of
competing oils

Enhanced control performance

Specially formulated for any
Exmark hydraulic system

mark

Download from Www.Somanuals.com. All Manuals Search And Download.




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE
FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No. Date Purchased
Label Here (Included in the Literature
Pack or Fill in Below Engine Model No. and Spec. No.

Model No. Engine Serial No. (E/No)

Serial No.
© 2009 Exmark Mfg. Co., Inc. Part No. 4500-380 Rev. B
Industrial Park Box 808 (402) 223-6300 @FB&
Beatrice, NE 68310 Fax (402) 223-5489 ®
All Rights Reserved Printed In USA

www.exmark.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

